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Spectrum Emission Mask Standard: None
Peak Power -7.94 dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-200.000 MHz -120.480 MHz 1.000 MHz 5.29250 GHz -62.15 dBm -54.21 dB -14.21 dB
-120.480 MHz -80.320 MHz 1.000 MHz 5.34490 GHz -62.22 dBm -54.28 dB -14.39 dB
-80.320 MHz -41.160 MHz 1.000 MHz 6.38470 GHz -59.62 dBm -51.68 dB -23.68 dB
-41.160 MHz -40.,160 MHz 1.000 MHz 65.42386 GHz -54.42 dBm -46.,48 dB -26.88 dB
40.160 MHz 41.160 MHz 1.000 MHz 6.50614 GHz -56.13 dBm -43.19 db -28.59 dB
41.160 MHz B80.320 MHz 1.000 MHz 5.54410 GHz -60.87 dBm -52.93 dB -25.18 dB
80.320 MHz 120.480 MHz 1.000 MHz 5.58546 GHz -62.30 dBm -54.36 dB -14.36 dB
120.480 MHz 200.000 MHz 1.000 MHz 6.62698 GHz -61.73 dBm -53.79 dB -13.79 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.01dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz -120.240 MHz 1.000 MHz 6.26510 GHz -61.77 dBm -54.76 dB -14.76 dB
-120.240 MHz -80,160 MHz 1.000 MHz 65.34478 GHz -61.93 dBm -54.92 db -14.92 dB
-80.160 MHz -41.080 MHz 1.000 MHz 5.38586 GHz -60.41 dBm -53.40 dB -25.61 dB
-41.080 MHz -40.080 MHz 1.000 MHz 5.42490 GHz -33.33 dBm -26.32 dB -25.92 dB
40.080 MHz 41,080 MHz 1.000 MHz 6.50510 GHz -34.18 dBm -27.17 dB -26.77 dB
41.080 MHz 80.160 MHz 1.000 MHz 6.54514 GHz -60.91 dBm -53.90 dB -25.90 dB
80,160 MHz 120,240 MHz 1.000 MHz 5.58510 GHz -61.83 dBm -54.82 dB -14.86 dB
120.240 MHz 200,000 MHz 1.000 MHz 5.59974 GHz -60.92 dBm -53.91 db -13.91 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.92 dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-200.000 MHz -120.240 MHz 1.000 MHz 5.39934 GHz -61.13 dBm -54.21 dB -14.21 dB
-120.240 MHz -80.160 MHz 1.000 MHz 5.42478 GHz -61.78 dBm -54.85 dB -14.86 dB
-80.160 MHz -41.080 MHz 1.000 MHz 6.46526 GHz -58.72 dBm -51.80 dB -23.88 dB
-41.080 MHz -40.080 MHz 1.000 MHz 65.50490 GHz -33.00 dBm -26.08 dB -25.68 dB
40.080 MHz 41.080 MHz 1.000 MHz 5.58510 GHz -34.39 dBm -27.47 db -27.07 dB
41.080 MHz B80.160 MHz 1.000 MHz 56.62174 GHz -59.97 dBm -53.05 dB -25.75 dB
80.160 MHz 120.240 MHz 1.000 MHz 5.66522 GHz -61.32 dBm -54.40 dB -14.41 dB
120.240 MHz 200.000 MHz 1.000 MHz 6.66694 GHz -60.52 dBm -53.60 dB -13.60 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.62 dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz -120.240 MHz 1.000 MHz 5.41194 GHz -61.85 dBm -54.23 dB -14.23 dB
-120.240 MHz -80,160 MHz 1.000 MHz 65.42478 GHz -61.51 dBm -53.89 dB -13.90 dB
-80.160 MHz -41.080 MHz 1.000 MHz 6.49246 GHz -54.22 dBm -46.60 dB -24.25 dB
-41.080 MHz -40.080 MHz 1.000 MHz 5.50490 GHz -33.43 dBm -25.81 de -25.41 dB
40.080 MHz 41,080 MHz 1.000 MHz 5.58510 GHz -35.13 dBm -27.51 dB -27.11 dB
41.080 MHz 80.160 MHz 1.000 MHz 6.62114 GHz -59.83 dBm -52.21 dB -25.04 dB
80,160 MHz 120,240 MHz 1.000 MHz 6.66522 GHz -62,22 dBm -54,60 dB -14.61 dB
120.240 MHz 200,000 MHz 1.000 MHz 6.67954 GHz -60.96 dBm -53.34 db -13.34 dB
e
I J AR W
Date: 6.JUN.2023 18:45:14

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G

Page Number 1 A2-176 of A189



SPORTON LAB.

FCC RF Test Report

Report No. : FR351205F

11BESOMIMO_Ant5_6625

Spectrum | |u§[|
Ref Level 5.00 dem  Offset 15.88 dB Mode Auto FFT
Count 100/100
@ 1Rm View
0 dphimit ¢heck PASS
P<200
-10 dém o
-20 dBm
-30 dBm ”] k—
-40 dBm
-50 dBm
. _._,__,.,...‘""""_‘ e
60 = S SV —
-70 dBm
-80 dBm
-90 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.23 dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-200.000 MHz -120.000 MHz 1.000 MHz 6.46666 GHz -61.05 dBm -53.83 dB -13.83 dB
-120.000 MHz -80.000 MHz 1.000 MHz 5.50502 GHz -61.40 dBm -54.18 dB -14.18 dB
-80.000 MHz -41.000 MHz 1.000 MHz 6.54902 GHz -57.51 dBm -50.28 dB -23.10 dB
-41.000 MHz -40.000 MHz 1.000 MHz 5.58498 GHz -30.71 dBm -23.48 dB -23.08 dB
40.000 MHz 41.000 MHz 1.000 MHz 6.66502 GHz -31.90 dBm -24.67 db -24.27 dB
41.000 MHz B80.000 MHz 1.000 MHz 5.69830 GHz -59.45 dBm -52.23 dB -25.60 dB
£0.000 MHz 120,000 MHz 1.000 MHz 6.74238 GHz -60.93 dBm -53.70 dB -14.49 dp
120.000 MHz 200.000 MHz 1.000 MHz 6.74750 GHz -60.80 dBm -53.57 dB -13.57 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.90 dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz -120.480 MHz 1.000 MHz 65.49174 GHz -61.32 dBm -54.42 dB -14.42 dB
-120.480 MHz -80,320 MHz 1.000 MHz 65.50454 GHz -62,11 dBm -55.21 dB -15.22 dB
-80.320 MHz -41.160 MHz 1.000 MHz 6.54902 GHz -57.27 dBm -50.37 dB -23.25 dB
-41.160 MHz -40.160 MHz 1.000 MHz 5.58386 GHz -53.25 dBm -46.36 dB -26.76 dB
40.160 MHz 41,160 MHz 1.000 MHz 6.66518 GHz -36.01 dBm -29.11 dB -28.71 dB
41.160 MHz 80.320 MHz 1.000 MHz 6.70530 GHz -60.99 dBm -54.09 dB -26.10 dB
80,320 MHz 120,480 MHz 1.000 MHz 65.74546 GHz -62,36 dBm -55.46 dB -15.47 dB
120.480 MHz 200,000 MHz 1.000 MHz 6.74750 GHz -61.19 dBm -54.29 db -14.29 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.87 dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-200.000 MHz -120.240 MHz 1.000 MHz 5.57270 GHz -61.07 dBm -54.21 dB -14.21 dB
-120.240 MHz -80.160 MHz 1.000 MHz 5.58510 GHz -61.38 dBm -54.51 dB -14.62 dB
-80.160 MHz -41.080 MHz 1.000 MHz 6.62662 GHz -58.65 dBm -51.78 dB -24.15 dB
-41.080 MHz -40.080 MHz 1.000 MHz 65.66490 GHz -32.75 dBm -25.89 dB -25.49 dB
40.080 MHz 41.080 MHz 1.000 MHz 6.74510 GHz -35.20 dBm -28.33 db -27.93 dB
41.080 MHz B80.160 MHz 1.000 MHz 5.78514 GHz -61.28 dBm -54.42 dB -26.42 dB
80.160 MHz 120.240 MHz 1.000 MHz 5.82522 GHz -62.15 dBm -55.28 dB -15.29 dB
120.240 MHz 200.000 MHz 1.000 MHz 5.89494 GHz -60.92 dBm -54.05 dB -14.05 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.01dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz -120.000 MHz 1.000 MHz 6.57334 GHz -61.21 dBm -54.21 dB -14.21 dB
-120.000 MHz -80,000 MHz 1.000 MHz 6.58502 GHz -61.20 dBm -54,19 dB -14.19 dB
-80.000 MHz -41.000 MHz 1.000 MHz 6.62574 GHz -60.12 dBm -53.12 dB -25.27 dB
-41.000 MHz -40.000 MHz 1.000 MHz 5.66498 GHz -30.53 dBm -23.52 d -23.12 dB
40.000 MHz 41,000 MHz 1.000 MHz 6.74502 GHz -32.54 dBm -25.53 dB -25.13 dB
41.000 MHz 80.000 MHz 1.000 MHz 6.78498 GHz -60.86 dBm -53.85dB -25.86 dB
80,000 MHz 120,000 MHz 1.000 MHz 5.82498 GHz -62,51 dBm -55.50 dB -15.51 dB
120.000 MHz 200,000 MHz 1.000 MHz 5.85282 GHz -60.98 dBm -53.97 db -13.98 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.66 dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-200.000 MHz -120.240 MHz 1.000 MHz 5.62518 GHz -60.36 dBm -52.70 dB -12.70 dB
-120.240 MHz -80.160 MHz 1.000 MHz 5.66478 GHz -60.40 dBm -52.74 dB -12.74 dB
-80.160 MHz -41.080 MHz 1.000 MHz 6.70542 GHz -57.57 dBm -49.91 dB -22.03 dB
-41.080 MHz -40.080 MHz 1.000 MHz 6.74490 GHz -32.14 dBm -24.48 dB -24.08 dB
40.080 MHz 41.080 MHz 1.000 MHz 6.82510 GHz -34.54 dBm -26.88 db -26.48 dB
41.080 MHz B80.160 MHz 1.000 MHz 5.86514 GHz -60.77 dBm -53.11 dB -25.12 dB
80.160 MHz 120.240 MHz 1.000 MHz 5.90522 GHz -61.12 dBm -53.46 dB -13.47 dB
120.240 MHz 200.000 MHz 1.000 MHz 65.90638 GHz -59.80 dBm -52.14 dB -12.14 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.77 dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz -120.240 MHz 1.000 MHz 6.62770 GHz -60.36 dBm -54.59 dB -14.59 dB
-120.240 MHz -80,160 MHz 1.000 MHz 6.66490 GHz -60.72 dBm -54.,95 dB -14.99 dB
-80.160 MHz -41.080 MHz 1.000 MHz 6.73122 GHz -49.59 dBm -43.82 dB -21.22 dB
-41.080 MHz -40.080 MHz 1.000 MHz 5.74394 GHz -49.46 dBm -43.69 dB -24.09 dB
40.080 MHz 41,080 MHz 1.000 MHz 5.82606 GHz -53.14 dBm -47.37 dB -27.77 dB
41.080 MHz 80.160 MHz 1.000 MHz 6.84342 GHz -55.09 dBm -49.32 dB -25.77 dB
80,160 MHz 120,240 MHz 1.000 MHz 6.90506 GHz -61.25 dBm -55.49 dB -15.54 dB
120.240 MHz 200,000 MHz 1.000 MHz 5.91918 GHz -60.04 dBm -54.27 db -14.27 dB
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Spectrum Emission Mask

Standard: None

Peak Power -6.96 dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-200.000 MHz -120.240 MHz 1.000 MHz 5.73410 GHz -60.07 dBm -53.11 de -13.11 dB
-120.240 MHz -80.160 MHz 1.000 MHz 5.74478 GHz -60.98 dBm -54.02 dB -14.02 dB
-80.160 MHz -41.080 MHz 1.000 MHz 6.79050 GHz -56.94 dBm -49.98 dB -23.14 dB
-41.080 MHz -40.080 MHz 1.000 MHz 65.82490 GHz -31.43 dBm -24.46 dB -24.06 dB
40.080 MHz 41.080 MHz 1.000 MHz 5.90510 GHz -34.69 dBm -27.72 db -27.32 dB
41.080 MHz B80.160 MHz 1.000 MHz 5.94386 GHz -59.63 dBm -52.66 dB -24.93 dB
80.160 MHz 120.240 MHz 1.000 MHz 5.98522 GHz -60.81 dBm -53.84 dB -13.85 dB
120.240 MHz 200.000 MHz 1.000 MHz 65.99614 GHz -63.70 dBm -56.74 dB -16.74 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.07 dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz -120.240 MHz 1.000 MHz 6.73326 GHz -59.92 dBm -53.85 dB -13.85 dB
-120.240 MHz -80,160 MHz 1.000 MHz 6.74478 GHz -60.58 dBm -54.51 dB -14.51 dB
-80.160 MHz -41.080 MHz 1.000 MHz 6.78662 GHz -58.31 dBm -52.23 dB -24.60 dB
-41.080 MHz -40.080 MHz 1.000 MHz 5.82490 GHz -31.11 dBm -25.04 dB -24.64 dB
40.080 MHz 41,080 MHz 1.000 MHz 5.90606 GHz -52.31 dBm -46.24 dB -26.64 dB
41.080 MHz 80.160 MHz 1.000 MHz 6.94034 GHz -56.87 dBm -50.80 dB -23.79 dB
80,160 MHz 120,240 MHz 1.000 MHz 5.98450 GHz -60,50 dBm -54.,43 dB -14.66 dB
120.240 MHz 200,000 MHz 1.000 MHz 5.99198 GHz -64.07 dBm -53.00 db -18.00 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.75 dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-200.000 MHz -120.480 MHz 1.000 MHz 5.78538 GHz -60.02 dBm -53.27 dB -13.27 dB
-120.480 MHz -80.320 MHz 1.000 MHz 5.82462 GHz -60.72 dBm -53.97 dB -14.00 dB
-80.320 MHz -41.160 MHz 1.000 MHz 6.86490 GHz -58.01 dBm -51.26 dB -23.30 dB
-41.160 MHz -40.,160 MHz 1.000 MHz 65.90386 GHz -53.54 dBm -46,79 dB -27.19 dB
40.160 MHz 41.160 MHz 1.000 MHz 5.98518 GHz -36.32 dBm -29.57 db -29.17 dB
41.160 MHz B80.320 MHz 1.000 MHz 7.02090 GHz -62.02 dBm -55.27 dB -28.17 dB
80.320 MHz 120.480 MHz 1.000 MHz 7.06546 GHz -64.73 dBm -57.98 dB -17.98 dB
120.480 MHz 200.000 MHz 1.000 MHz 7.07402 GHz -63.84 dBm -57.08 dB -17.08 dB
i ) CEEREEE (]

Date: 6.JUN.2023 18:54:55

11BES8OMIMO_Ant18_6945

Spectrum | |nér1|

Ref Level 5.00 dem Offset 16.43 dB Mode Auto FFT
Count 100/100
@ 1Rm View
i) dBHmit heck PASS
P<200
~10 dBm PR o, N
-20 dBm
-30 dBm
-40 dBm — e
-50 dBm Hﬂ
™
n;ﬁ@ﬂwmw ‘v‘m
[V U A A A ]
-70 dBm
-80 dBm
-20 dem
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.81dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz -120.240 MHz 1.000 MHz 65.81350 GHz -60.13 dBm -54.33 dB -14.33 dB
-120.240 MHz -80,160 MHz 1.000 MHz 6.82726 GHz -59.87 dBm -54.06 dB -14.81 dB
-80.160 MHz -41.080 MHz 1.000 MHz 6.889846 GHz -49.99 dBm -44.19 dB -21.02 dB
-41.080 MHz -40.080 MHz 1.000 MHz 5.90394 GHz -47.99 dBm -42.18 dB -22.58 dB
40.080 MHz 41,080 MHz 1.000 MHz 5.98606 GHz -52.32 dBm -46.52 dB -26.92 dB
41.080 MHz 80.160 MHz 1.000 MHz 6.99494 GHz -53.31 dBm -47.50 dB -25.69 dB
80,160 MHz 120,240 MHz 1.000 MHz 7.06522 GHz -64.64 dBm -58.84 dB -18.84 dB
120.240 MHz 200,000 MHz 1.000 MHz 7.06814 GHz -64.67 dBm -53.687 db -18.87 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.22 dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-200.000 MHz -120.480 MHz 1.000 MHz 5.83894 GHz -60.00 dBm -52.78 dB -12.78 dB
-120.480 MHz -80.320 MHz 1.000 MHz 5.90454 GHz -60.38 dBm -53.16 dB -13.17 dB
-80.320 MHz -41.160 MHz 1.000 MHz 6.96730 GHz -52.65 dBm -45.43 dB -22.05 dB
-41.160 MHz -40.,160 MHz 1.000 MHz 5.98386 GHz -52.34 dBm -45,11 dB -25.51 dB
40.160 MHz 41.160 MHz 1.000 MHz 7.06518 GHz -37.82 dBm -30.60 dB -30.20 dB
41.160 MHz B80.320 MHz 1.000 MHz 7.10486 GHz -62.96 dBm -55.74 dB -27.83 dB
80.320 MHz 120,480 MHz 1.000 MHz 7.14546 GHz -64.67 dBm -57.45 dB -17.45 dB
120.480 MHz 200.000 MHz 1.000 MHz 7.14646 GHz -64.19 dBm -56.96 dB -16.96 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.04 dBm RBW 1.000 MHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz -120.480 MHz 1.000 MHz 65.89454 GHz -59.30 dBm -52.26 dB -12.26 dB
-120.480 MHz -80,320 MHz 1.000 MHz 5.90618 GHz -58.69 dBm -51.66 dB -12.15 dB
-80.320 MHz -41.160 MHz 1.000 MHz 6.94574 GHz -56.85 dBm -49.81 dB -22.03 dB
-41.160 MHz -40.160 MHz 1.000 MHz 5.98482 GHz -34.55 dBm -27.52 de -27.12 dB
40.160 MHz 41,160 MHz 1.000 MHz 7.06518 GHz -37.30 dBm -30.26 dB -29.86 dB
41.160 MHz 80.320 MHz 1.000 MHz 7.10406 GHz -61.46 dBm -54.42 dB -26.68 dB
80,320 MHz 120,480 MHz 1.000 MHz 7.14546 GHz -63,48 dBm -56.,44 dB -16.45 dB
120.480 MHz 200,000 MHz 1.000 MHz 7.15002 GHz -62.93 dBm -55.69 db -15.89 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.54 dBm RBW 2.000 MHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-400.000 MHz -243.840 MHz 2.000 MHz 5.76392 GHz -58.76 dBm -52.22 dB -12.22 dB
-243.840 MHz -162.560 MHz 2.000 MHz 5.78120 GHz -58.82 dBm -52.28 dB -12.28 dB
-162.560 MHz -82.280 MHz 2.000 MHz 5.89578 GHz -51.27 dBm -44.73 dB -20.05 dB
-82.280 MHz -81.280 MHz 2.000 MHz 5.94276 GHz -51.91 dBm -45,37 dB -26.20 dB
81.280 MHz 82,280 MHz 2.000 MHz 6.10724 GHz -53.99 dBm -47.45 db -28.28 dB
82.280 MHz 162,560 MHz 2.000 MHz 5.16823 GHz -51.85 dBm -45.31 dB -19.24 dB
162.560 MHz 243.840 MHz 2.000 MHz 5.26880 GHz -59.40 dBm -52.86 dB -12.87 dB
243.840 MHz 400.000 MHz 2.000 MHz 5.28800 GHz -58.61 dBm -52.07 dB -12.07 dB
i ) CEEREEE (]
Date: 6.JUN.2023 18:58:4
11BE160MIMO_Ant18_6025
Spectrum | |nér1|
Ref Level 5.00 dem Offset 15.81 dB Mode Auto FFT
Count 100/100
@ 1Rm View
i) dBHmit heck PASS
P<200
-10 dBm r,w Ay -r-—1]
-20 dBm
-30 dém =
-40 dBm =
-50 dBm e
e MNM R (o e N
St
-70 dBm
-80 dBm
-20 dem
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.54 dBm RBW 2.000 MHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz -243.840 MHz 2.000 MHz 5.76608 GHz -57.76 dBm -52.23 dB -12.23 dB
-243.840 MHz -162,560 MHz 2,000 MHz 5.78120 GHz -58.00 dBm -52.46 db -12.47 dB
-162.560 MHz -82.280 MHz 2.000 MHz 5.86760 GHz -49.44 dBm -43.90 dB -16.42 dB
-82.280 MHz -81.280 MHz 2.000 MHz 5.94276 GHz -50.72 dBm -45.18 dB -26.02 dB
91.280 MHz 82.280 MHz 2.000 MHz 6.10724 GHz -52.50 dBm -46.97 dB -27.80 dB
82.280 MHz 162.560 MHz 2.000 MHz 6.14838 GHz -50.70 dBm -45.16 dB -21.07 dB
162,560 MHz 243,840 MHz 2.000 MHz 6.26880 GHz -58.02 dBm -52.,48 dB -12.49 dB
243.840 MHz 400,000 MHz 2.000 MHz 6.32776 GHz -58.03 dBm -52.49 db -12.49 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.69 dBm RBW 2.000 MHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-400.000 MHz -243.840 MHz 2.000 MHz 5.86032 GHz -57.77 dBm -52.08 dB -12.08 dB
-243.840 MHz -162.560 MHz 2.000 MHz 5.94184 GHz -57.26 dBm -51.57 dB -11.67 dB
-162.560 MHz -82.280 MHz 2.000 MHz 6.05722 GHz -46.34 dBm -40.64 dB -16.11 dB
-82.280 MHz -81.280 MHz 2.000 MHz 6.10276 GHz -47.88 dBm -42,19 dB -23.02 dB
81.280 MHz 82,280 MHz 2.000 MHz 6.26724 GHz -52.47 dBm -46.78 db -27.61 dB
82.280 MHz 162,560 MHz 2.000 MHz 5.31775 GHz -46.67 dBm -40.98 dB -15.95 dB
162.560 MHz 243.840 MHz 2.000 MHz 5.42712 GHz -56.72 dBm -51.03 dB -11.29 dB
243.840 MHz 400.000 MHz 2.000 MHz 6.46696 GHz -58.04 dBm -52.35 dB -12.35 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.54 dBm RBW 2.000 MHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz -244,320 MHz 2.000 MHz 5.91464 GHz -58.23 dBm -51.68 dB -11.68 dB
-244,320 MHz -162.880 MHz 2,000 MHz 5.94072 GHz -59.65 dBm -53.11 dB -13.12 dB
-162.880 MHz -82.440 MHz 2.000 MHz 6.05706 GHz -51.48 dBm -44.94 db -20.41 dB
-82.440 MHz -81.440 MHz 2.000 MHz 5.10260 GHz -52.76 dBm -46.22 dB -27.05 dB
91.440 MHz 82.440 MHz 2.000 MHz 6.26740 GHz -52.89 dBm -46.35 dB -27.18 dB
82.440 MHz 162.880 MHz 2.000 MHz 6.33359 GHz -54.20 dBm -47.65 dB -21.07 dB
162,880 MHz 244,320 MHz 2.000 MHz 5.42720 GHz -59.33 dBm -52,78 dB -13.10 dB
244,320 MHz 400,000 MHz 2.000 MHz 6.53672 GHz -58.29 dBm -51.74 db -11.74 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.29 dBm RBW 2.000 MHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit
-400.000 MHz -243.840 MHz 2.000 MHz 5.09768 GHz -58.63 dBm -52.35 dB -12.35 dB
-243.840 MHz -162.560 MHz 2.000 MHz 5.10120 GHz -58.62 dBm -52.33 dB -12.34 dB
-162.560 MHz -82.280 MHz 2.000 MHz 6.20657 GHz -49.29 dBm -43.00 dB -17.41 dB
-82.280 MHz -81.280 MHz 2.000 MHz 6.26276 GHz -49.26 dBm -42.,98 dB -23.81 dB
81.280 MHz 82,280 MHz 2.000 MHz 6.42724 GHz -52.14 dBm -45.86 db -26.69 dB
82.280 MHz 162,560 MHz 2.000 MHz 5.49303 GHz -51.33 dBm -45.04 dB -18.49 dB
162.560 MHz 243.840 MHz 2.000 MHz 6.58880 GHz -58.61 dBm -52.32 dB -12.33 de
243.840 MHz 400.000 MHz 2.000 MHz 65.59896 GHz -57.91 dBm -51.63 dB -11.63 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.22 dBm RBW 2.000 MHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz -243.360 MHz 2.000 MHz 6.05632 GHz -57.75 dBm -51.53 dB -11.53 dB
-243,360 MHz -162.240 MHz 2,000 MHz 6.10168 GHz -58.34 dBm -52.11 dB -12.12 dB
-162.240 MHz -82.120 MHz 2.000 MHz 6.18760 GHz -51.90 dBm -45.68 dB -18.16 dB
-82.120 MHz -81.120 MHz 2.000 MHz 5.26292 GHz -49.43 dBm -43.21 dB -24.04 dB
91.120 MHz 82,120 MHz 2.000 MHz 5.42708 GHz -51.54 dBm -45.32 dB -26.15 dB
82.120 MHz 162.240 MHz 2.000 MHz 6.48855 GHz -52.51 dBm -46.29 dB -20.15 dB
162,240 MHz 243,360 MHz 2.000 MHz 5.58680 GHz -57.27 dBm -51.04 dB -11.28 dB
243,360 MHz 400,000 MHz 2.000 MHz 5.59112 GHz -57.09 dBm -50.687 db -10.87 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.76 dBm RBW 2.000 MHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-400.000 MHz -243.840 MHz 2.000 MHz 5.25288 GHz -58.19 dBm -52.43 dB -12.43 dB
-243.840 MHz -162.560 MHz 2.000 MHz 5.26336 GHz -58.53 dBm -52.78 dB -13.10 dB
-162.560 MHz -82.280 MHz 2.000 MHz 6.34816 GHz -48.20 dBm -42.44 dB -15.01 dB
-82.280 MHz -81.280 MHz 2.000 MHz 6.42276 GHz -47.95 dBm -42,19 dB -23.03 dB
81.280 MHz 82,280 MHz 2.000 MHz 6.58724 GHz -53.47 dBm -47.71 dB -28.54 dB
82.280 MHz 162,560 MHz 2.000 MHz 5.64679 GHz -46.98 dBm -41.22 dB -15.29 dB
162.560 MHz 243.840 MHz 2.000 MHz 5.73160 GHz -56.17 dBm -50.41 dB -12.96 dB
243.840 MHz 400.000 MHz 2.000 MHz 6.75112 GHz -57.69 dBm -51.93 dB -11.93 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.22 dBm RBW 2.000 MHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz -243.360 MHz 2.000 MHz 5.25448 GHz -58.74 dBm -54.52 dB -14.52 dB
-243,360 MHz -162.240 MHz 2,000 MHz 6.26752 GHz -57.84 dBm -53.62 db -14.49 dB
-162.240 MHz -82.120 MHz 2.000 MHz 5.41500 GHz -46.13 dBm -41.91 dB -21.12 dB
-82.120 MHz -81.120 MHz 2.000 MHz 5.42292 GHz -47.03 dBm -42.80 dB -23.64 dB
91.120 MHz 82,120 MHz 2.000 MHz 6.58708 GHz -50.71 dBm -46.49 dB -27.32 dB
82.120 MHz 162.240 MHz 2.000 MHz 6.65111 GHz -48.84 dBm -44.62 dB -18.23 dB
162,240 MHz 243,360 MHz 2.000 MHz 5.74832 GHz -58,31 dBm -54,09 dB -14.09 dB
243,360 MHz 400,000 MHz 2.000 MHz 6.76968 GHz -57.97 dBm -53.75 db -13.75 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.14 dBm RBW 2.000 MHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-400.000 MHz -243.360 MHz 2.000 MHz 5.38312 GHz -57.13 dBm -53.00 dB -13.00 dB
-243.360 MHz -162.240 MHz 2.000 MHz 5.42168 GHz -57.68 dBm -53.54 dB -13.55 dB
-162.240 MHz -82.120 MHz 2.000 MHz 6.50792 GHz -50.76 dBm -46.62 dB -19.14 dB
-82.120 MHz -81.120 MHz 2.000 MHz 65.58292 GHz -47.96 dBm -43.82 dB -24.66 dB
81.120 MHz 82,120 MHz 2.000 MHz 6.74708 GHz -50.25 dBm -46.11 dB -26.95 dB
82.120 MHz 162.240 MHz 2.000 MHz 5.81031 GHz -40.41 dBm -36.28 dB -9.97 dB
162.240 MHz 243,360 MHz 2.000 MHz 6.90816 GHz -57.97 dBm -53.83 dB -13.86 dB
243.360 MHz 400.000 MHz 2.000 MHz 6.92824 GHz -57.64 dBm -53.50 dB -13.50 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.14 dBm RBW 2.000 MHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz -243.360 MHz 2.000 MHz 65.38048 GHz -57.58 dBm -53.44 dB -13.44 dB
-243,360 MHz -162.240 MHz 2,000 MHz 65.42312 GHz -58.71 dBm -54.56 dB -14.78 dB
-162.240 MHz -82.120 MHz 2.000 MHz 5.53754 GHz -42.47 dBm -38.33 dB -13.80 dB
-82.120 MHz -81.120 MHz 2.000 MHz 5.58292 GHz -45.98 dBm -41.84 dB -22.67 dB
91.120 MHz 82,120 MHz 2.000 MHz 6.74708 GHz -46.09 dBm -41.94 dB -22.77 dB
82.120 MHz 162.240 MHz 2.000 MHz 6.79959 GHz -45.79 dBm -41.64 dB -16.40 dB
162,240 MHz 243,360 MHz 2.000 MHz 5.90832 GHz -58.53 dBm -54,38 dB -14.39 dB
243,360 MHz 400,000 MHz 2.000 MHz 5.94808 GHz -57.56 dBm -53.41 db -13.41 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.40 dBm RBW 2.000 MHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit
-400.000 MHz -243.360 MHz 2.000 MHz 5.57440 GHz -57.34 dBm -51.95 dB -11.95 dB
-243.360 MHz -162.240 MHz 2.000 MHz 5.58168 GHz -57.02 dBm -51.63 dB -11.63 dB
-162.240 MHz -82.120 MHz 2.000 MHz 6.66816 GHz -48.39 dBm -42.99 dB -15.53 dB
-82.120 MHz -81.120 MHz 2.000 MHz 6.74292 GHz -46.48 dBm -41.08 dB -21.91 dB
81.120 MHz 82,120 MHz 2.000 MHz 6.90708 GHz -49.97 dBm -44.57 db -25.41 dB
82.120 MHz 162.240 MHz 2.000 MHz 5.97952 GHz -50.69 dBm -45.29 dB -18.06 dB
162.240 MHz 243,360 MHz 2.000 MHz 7.06672 GHz -60.96 dBm -55.57 dB -15.81 dB
243.360 MHz 400.000 MHz 2.000 MHz 7.10584 GHz -61.00 dBm -55.61 dB -15.61 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.55dBm RBW 2.000 MHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz -243.360 MHz 2.000 MHz 6.53944 GHz -57.42 dBm -52.87 dB -12.87 dB
-243,360 MHz -162.240 MHz 2,000 MHz 5.58192 GHz -57.42 dBm -52.87 dB -12.91 dB
-162.240 MHz -82.120 MHz 2.000 MHz 6.66872 GHz -47.59 dBm -43.04 dB -15.63 dB
-82.120 MHz -81.120 MHz 2.000 MHz 5.74292 GHz -46.08 dBm -41.53 dB -22.37 dB
91.120 MHz 82,120 MHz 2.000 MHz 5.90708 GHz -49.12 dBm -44.57 dB -25.40 dB
82.120 MHz 162.240 MHz 2.000 MHz 6.96143 GHz -42.28 dBm -37.73dB -12.31 dB
162,240 MHz 243,360 MHz 2.000 MHz 7.06304 GHz -61.60 dBm -57.05 dB -17.84 dB
243,360 MHz 400,000 MHz 2.000 MHz 7.08304 GHz -61.38 dBm -56.83 db -16.83 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.95dBm RBW 2.000 MHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz -242.880 MHz 2.000 MHz 6.71512 GHz -57.05 dBm -52.10 dB -12.10 dB
-242.880 MHz -161.920 MHz 2.000 MHz 6.74248 GHz -57.25 dBm -52.30 dB -12.35 dB
-161.920 MHz -81.960 MHz 2.000 MHz 6.82816 GHz -51.77 dBm -46.82 dB -19.33 dB
-81.960 MHz -80.960 MHz 2.000 MHz 6.90308 GHz -45.70 dBm -40.75 dB -21.58 dB
80.960 MHz 81.960 MHz 2.000 MHz 7.06692 GHz -48.07 dBm -43.12 dB -23.95 dB
81,860 MHz 161,920 MHz 2.000 MHz 7.13872 GHz -51.25 dBm -46.30 dB -19.12 dB
161,920 MHz 242,880 MHz 2.000 MHz 7.22400 GHz -61.62 dBm -56.74 dB -17.32 dB
242,880 MHz 400.000 MHz 2.000 MHz 7.23920 GHz -60.63 dBm -55.68 dB -15.68 dB
{ Jil J | CEREEEE N

20:16:40
11BE160MIMO_Ant18_6985
Spectrum | |:g1|
Ref Level 5.00 dem Offset 16.21 dB Mode asuto FFT
Count 100/100
@ 1Rm View
0 dpkimit ¢heck PABS
p<200
-10 dém - g %ﬁ
-20 dBm
-30 dBm -
// [
-40 dBm
50 dem et T
e AU |
BT dEm ] e, =
=70 dem
-30 dBm
-90 dBm
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.62 dBm RBW 2.000 MHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz -243.360 MHz 2,000 MHz 6.73704 GHz -55.01 dBm -50.39 dB -10.39 dB
-243.360 MHz -162.240 MHz 2.000 MHz 6.74168 GHz -55.90 dBm -51.28 dB -11.29 dB
-162.240 MHz -82.120 MHz 2,000 MHz 6.82744 GHz -48.95 dBm -44.34 dp -16.80 dB
-82.120 MHz -81.120 MHz 2,000 MHz 6.90292 GHz -45,36 dBm -40.75 dB -21.58 dB
81.120 MHz 82.120 MHz 2.000 MHz 7.06708 GHz -50.33 dBm -45.71dB -26.54 dB
82,120 MHz 162.240 MHz 2,000 MHz 7.11895 GHz -49.26 dBm -44.64 dB -19.47 dB&
162.240 MHz 243.360 MHz 2.000 MHz 7.22528 GHz -61.15 dBm -56.54 dB -16.99 dB
243.360 MHz 400.000 MHz 2,000 MHz 7.23376 GHz -60.63 dBm -56.01 dB -16.01 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351205F

Ambient Condition: 24~26 ‘C, 45~55 %RH

Test Date:2023/5/25

Test Engineer: _Zhang Xue Yi

<802.11be Single Partial RU>

In-Band Emissions

Test Result

Test Freq Ru Ru _ _
. Ant (MH2) - . Result Limit Verdict
26Tone RUO See test graph See test graph PASS
Ant5 5955 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant18 5955 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant5 6435 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant18 6435 52Tone RU37 See test graph See test graph PASS
11BE 106Tone RUS3 See test graph See test graph PASS
20MIMO 26Tone RUO See test graph See test graph PASS
Ant5 6535 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant18 6535 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant5 7095 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant18 7095 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
Sporton International Inc. (ShenzZhen) Page Number : A3-1 of A26

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G



saroniis. FCC RF Test Report Report No. : FR351205F

Test Graphs

11BE20MIMO_Ant5_5955_26Tone_RUO

Spectrum I

Ref Level 0.00 dém Offset 15.86 dB Mode Auto FFT
Count 100/100
@ 1Rm View
Limit Gheck PABES
-10 BB
-20 dBm ‘I
-30 dBm /JJ \\ k\
-40 dBm
-50 dBm ,‘“‘W.‘I
-60 dBm ¥
70 dem e
A et e L A R W BN PP e L e LTy, T PP Ui ST P
-80 dBm
-90 dBm
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.92 dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50.000 MHz -29.700 MHz 200.000 kHz 5.90519 GHz -73.38 dBm -58.46 dB -18.46 dB
-29.700 MHz -19.800 MHz 200.000 kHz 5.92546 GHz -73.95 dBm -59.03 dB -19.23 dB
-19.800 MHz -10.900 MHz 200.000 kHz 5.93532 GHz -73.83 dBm -58.91 dB -31.02 dB
-10.900 MHz -9.900 MHz 200.000 kHz 5.94510 GHz -46.15 dBm -31.23 dB -31.13 dB
9,900 MHz 10,900 MHz 200,000 kHz 5.96590 GHz -74.79 dBmn -59.87 dB -39.97 dB
10.900 MHz 19.800 MHz 200.000 kHz 5.97400 GHz -74.40 dBm -59.48 dB -32.21dB
19,800 MHz 29.700 MHz 200.000 kHz 5.98469 GHz -75.02 dBm -60.10 dB -20.11 dB
29,700 MHz 50,000 MHz 200.000 kHz 5.98599 GHz -74.16 dBm -59.24 dB -19.24 dB
( ) J G we

Date: 25.MAY.2023

08:18:36

11BE20MIMO_Ant5_5955_52Tone_RU37

Spectrum I

Ref Level 0.00 dBm  Offset 15.86 dB Mode Auto FFT
Count 100/100
@ 1Rm View
Limit ¢heck PASS
-10 dBrize
-20 dBm — \]
-30 dBm /]‘ Kﬂ \\
-40 dBm I M .
50 deém W.vﬂlglhml
-60 dBm \
z70 d8m A—-J\-u—w-—f«»—v—wwvw—-—f""'w i T TLVr ORI [ Aoy (PR
-80 dBm
-90 dBm:
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.67 dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit
-50.000 MHz -29.700 MHz 200.000 kHz 5.91578 GHz -73.12 dBm -58.45 dB -18.45 dB
-29.700 MHz -19.800 MHz 200.000 kHz 5.92531 GHz -73.73 dBm -59.06 db -19.06 dB
-19.800 MHz -10.900 MHz 200.000 kHz 5.93520 GHz -73.43 dBm -58.76 dB -30.77 dB
-10.,900 MHz -9.900 MHz 200.000 kHz 5.94510 GHz -43.86 dBm -29.19 dB -29.09 dB
9.900 MHz 10,900 MHz 200.000 kHz 5.96590 GHz -74.38 dBm -59.71 dB -39.81 dB
10,900 MHz 19.800 MHz 200.000 kHz 5.97436 GHz -74.09 dBm -59.41 dB -31.81 de
19.800 MHz 29,700 MHz 200.000 kHz 5.98432 GHz -74.66 dBm -59.99 dB -20.46 dB
29.700 MHz S0.000 MHz 200.000 kHz 5.98499 GHz -73.58 dBm -58.91 dB -18.91 dB
( Jl J G e
Date: 25.MAY.2023 08:21:30
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351205F

11BE20MIMO_Ant5_5955_106Tone_RU53

Spectrum | u%:
Ref Level 0.00 dem  Offset 15.86 dB Mode Auto FFT
Count 100/100
@ 1Rm View
Limit ¢heck PASS
-10 dibfrizes
-20 dBm 'W
30 dem //;" ; \\
-40 dBm ot
= W ‘\JWULh —
-50 dBm + l
-60 dBm \
-70 dBm =
f e ey I e e S T e
-80 dbm
-20 dBm
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.77 dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-50.000 MHz -29.700 MHz 200.000 kHz 5.91614 GHz -72.80 dBm -58.04 dB -18.04 dB
-29.700 MHz -19.800 MHz 200.000 kHz 5.92531 GHz -73.51 dBm -58.74 dB -18.75 dB
-19.800 MHz -10.900 MHz 200.000 kHz 5.93529 GHz -72.81 dBm -58.04 dB -30.12 dB
-10.900 MHz -9.900 MHz 200.000 kHz 5.94510 GHz -43.20 dBm -28.44 dB -28.34 dB
9,900 MHz 10,900 MHz 200.000 kHz 5.96590 GHz -73.22 dBm -58.45 db -38.55 db
10.900 MHz 19.800 MHz 200.000 kHz 5.97480 GHz -73.97 dBm -59.20 dB -31.21 dB
19.800 MHz 29,700 MHz 200.000 kHz 5.98469 GHz -74.51 dBm -59.75 dB -19.75 dB
29.700 MHz 50.000 MHz 200.000 kHz 5.98559 GHz -73.63 dBm -58.86 dB -18.86 dB
i | CEEEREE N

Date: 25.MAY.2023 08:

26

11BE20MIMO_Ant18_5955_26Tone_RUO

Spectrum |

Ref Level 0.00 dBm
Count 100/100

Offset 15.98 dB

Mode Auto FFT

@ 1Rm View

Limit ¢heck

-10 digmitet

-20 dBm

-30 dBém

-40 dBm

-50 dBm

-60 dBm

h th"‘]

-70 dBm

l

-80 dBm

-90 dém

CF 5.955 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -16.96 dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-50.000 MHz -29.,700 MHz 200.000 kHz 5.90618 GHz -73.57 dBm -56.61 dB -16.61 dB
-29.700 MHz -19,800 MHz 200.000 kHz 5.92565 GHz -73.58 dBm -56.62 db -17.05 dB
-19.800 MHz -10.900 MHz 200.000 kHz 5.93520 GHz -73.93 dBm -56.97 dB -28.97 dB
-10.900 MHz -9.900 MHz 200.000 kHz 5.94510 GHz -45,18 dBm -29.21 dB -29.11 dB
9.900 MHz 10.900 MHz 200.000 kHz 5.96590 GHz -75.10 dBm -58.14 dB -38.24 dB
10.900 MHz 19.800 MHz 200.000 kHz 5.97480 GHz -74.73 dBm -57.76 dB -29.77 dB
19,800 MHz 29,700 MHz 200.000 kHz 5.98469 GHz -75.13 dBm -58.16 dB -18.17 dB
29,700 MHz 50.000 MHz 200.000 kHz 5.98470 GHz -74.33 dBm -57.37 dB -17.37 dB

e
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Sporton International Inc. (ShenzZhen)
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saroniis. FCC RF Test Report Report No. : FR351205F

11BE20MIMO_Ant18 5955 52Tone RU37

Spectrum | u%:

Ref Level 0.00 dem  Offset 15.98 dB Mode Auto FFT
Count 100/100

@ 1Rm View
Limit ¢heck PASS

-10 dibmrizes
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-80 dbm

-90 dBm

CF 5.955 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -15.75dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-50.000 MHz -29.700 MHz 200.000 kHz 5.90553 GHz -73.07 dBm -57.32 dB -17.32 dB
-29.700 MHz -19.800 MHz | 200.000 kHz 5.92579 GHz -73.49 dBm -57.73 dB -18.32 dB
-19.800 MHz -10.900 MHz 200.000 kHz 5.93594 GHz -72.99 dBm -57.24 dB -29.90 dB
-10.900 MHz -9.900 MHz 200.000 kHz 5.94510 GHz -47.23 dBm -31.48 dB -31.38 dB
9,900 MHz 10,900 MHz 200.000 kHz 5.96590 GHz -74.71 dBm -58.96 db -39.06 dB
10.900 MHz 19.800 MHz 200.000 kHz 5.97460 GHz -74.26 dBm -58.50 dB -30.69 dB
19.800 MHz 20,700 MHz | 200.000 kHz 5.98468 GHz -74.00 dBm -58.25 dB -18.28 dB
29.700 MHz 50.000 MHz 200.000 kHz 5.98470 GHz -73.63 dBm -57.88 dB -17.88 dB
i ) | CEEEREE N

Date: 25.MAY.2023 08:22:17

11BE20MIMO_Ant18_5955_106Tone_RU53

Spectrum | nér:

Ref Level 0.00 dBm  Offset 15.98 dB Mode Auto FFT
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-20 dBm i
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50 com ”U”JU\\1

-60 dBm \
-70 dBm T
— N - VWIS AV AU R

-80 dBm

-90 dBm

CF 5.955 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -14.56 dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -29.700 MHz | 200.000 kHz 5.91700 GHz -72.24 dBm -57.68 dB -17.68 dB
-29.700 MHz -19,800 MHz 200.000 kHz 5.92531 GHz -73.68 dBm -59.12 dB -19.12 dB
-19.800 MHz -10.900 MHz 200.000 kHz 5.93585 GHz -71.86 dBm -57.29 dB -29.87 dB
-10.900 MHz -9.900 MHz 200.000 kHz 5.94510 GHz -42.64 dBm -28.08 dB -27.98 dB
9.900 MHz 10,900 MHz | 200.000 kHz 5.96590 GHz -73.03 dBm -58.47 dB -38.57 dB
10.900 MHz 19.800 MHz | 200.000 kHz 5.97448 GHz -73.11 dBm -58.54 dB -30.83 dB
19,800 MHz 29,700 MHz 200.000 kHz 5.98463 GHz -73.82 dBm -59.25 dB -19.34 dB
29.700 MHz 50,000 MHz 200.000 kHz 5.98553 GHz -72.98 dBm -53.42 db -18.42 dB
T e
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Date: 25.MAY. 08:24:23
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351205F

11BE20MIMO_Ant5_6435_26Tone_RUO

Spectrum | u%:
Ref Level 0.00 dem  Offset 16.10 dBg Mode Auto FFT
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-60 dBm T L
-70 dBm
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-80 dbm
-20 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.22 dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-50.000 MHz -29.760 MHz 200.000 kHz 5.39567 GHz -74.16 dBm -56.94 dB -16.94 dB
-29.760 MHz -19.840 MHz 200.000 kHz 5.40524 GHz -74.11 dBm -56.89 dB -16.90 dB
-19.840 MHz -10.920 MHz 200.000 kHz 6.41540 GHz -74.12 dBm -56.90 dB -29.12 dB
-10.920 MHz -9.920 MHz 200.000 kHz 65.42507 GHz -49.,92 dBm -32,70 dB -32.60 dB
9,920 MHz 10,920 MHz 200.000 kHz 5.44592 GHz -74.90 dBm -57.68 db -37.78 dB
10.920 MHz 19.940 MHz 200.000 kHz 5.45460 GHz -74.69 dBm -57.47 dB -29.69 dB
19.840 MHz 29.760 MHz 200.000 kHz 5.45449 GHz -74.52 dBm -57.29 dB -17.63 dB
29.760 MHz 50.000 MHz 200.000 kHz 6.46567 GHz -73.54 dBm -56.32 dB -16.32 dB
i ) | CEEEREE N
Date: 25.MAY.2023 13:22:15

11BE20MIMO_Ant5_6435_52Tone_RU37

Spectrum |

Ref Level 0.00 dBm
Count 100/100

Offset 16.10 dB

Mode Auto FFT

@ 1Rm View
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CF 6.435 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -13.51dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-50.000 MHz -29.760 MHz 200.000 kHz 65.38750 GHz -73.75 dBm -60.24 dB -20.24 dB
-29.760 MHz -19,840 MHz 200.000 kHz 65.40547 GHz -73.20 dBm -59.68 dB -19.96 dB
-19.840 MHz -10.920 MHz 200.000 kHz 6.41575 GHz -72.71 dBm -59.19 dB -31.73 dB
-10.920 MHz -0.920 MHz 200.000 kHz 6.42507 GHz -45,01 dBm -32.49 dB -32.39 dB
9.920 MHz 10.920 MHz 200.000 kHz 5.44592 GHz -73.56 dBm -60.04 dB -40.14 dB
10.920 MHz 19.840 MHz 200.000 kHz 6.45484 GHz -73.84 dBm -60.33 dB -32.33 dB
19,840 MHz 29,760 MHz 200.000 kHz 6.46476 GHz -74.07 dBm -60.56 dB -20.56 dB
29.760 MHz 50.000 MHz 200.000 kHz 6.47589 GHz -73.04 dBm -59.52 dB -19.52 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351205F

11BE20MIMO_Ant5_6435_106Tone_RU53

Spectrum | u%:
Ref Level 0.00 dem  Offset 16.10 dBg Mode Auto FFT
Count 100/100
@ 1Rm View
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.27 dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-50.000 MHz -29.760 MHz 200.000 kHz 5.39610 GHz -73.29 dBm -60.02 dB -20.02 dB
-29.760 MHz -19.840 MHz 200.000 kHz 5.40543 GHz -73.24 dBm -59.97 dB -20.19 dB
-19.840 MHz -10.920 MHz 200.000 kHz 6.41517 GHz -72.46 dBm -59.19 dB -31.19 dB
-10.920 MHz -9.920 MHz 200.000 kHz 65.42507 GHz -41.66 dBm -28.39 dB -28.29 dB
9,920 MHz 10,920 MHz 200.000 kHz 5.44592 GHz -72.67 dBm -59.39 db -39.49 db
10.920 MHz 19.940 MHz 200.000 kHz 5.45436 GHz -72.35 dBm -53.08 dB -31.51 dB
19.840 MHz 29.760 MHz 200.000 kHz 5.45476 GHz -73.43 dBm -60.16 dB -20.17 dB
29.760 MHz 50.000 MHz 200.000 kHz 6.46626 GHz -72.92 dBm -59.65 dB -19.65 dB
I G we
Date:; 25.MAY.2023 13:37:38

11BE20MIMO_Ant18_6435_26Tone_RUO

Spectrum |

Ref Level 0.00 dBm
Count 100/100

Offset 16.20 dB
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CF 6.435 GHz
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Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -14.35dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-50.000 MHz -29.820 MHz 200.000 kHz 65.39741 GHz -73.95 dBm -59.60 dB -19.60 dB
-29.820 MHz -19,860 MHz 200.000 kHz 65.40519 GHz -74.28 dBm -59.93 dB -19.94 dB
-19.880 MHz -10.940 MHz 200.000 kHz 6.41570 GHz -73.36 dBm -59.01 de -31.54 dB
-10.940 MHz -9.940 MHz 200.000 kHz 6.42506 GHz -49.89 dBm -34.54 dB -34.44 dB
9.940 MHz 10.940 MHz 200.000 kHz 6.44594 GHz -74.73 dBm -60.38 dB -40.48 dB
10.940 MHz 19.880 MHz 200.000 kHz 65.45479 GHz -74.28 dBm -59.93 dB -32.00 dB
19,880 MHz 29,820 MHz 200.000 kHz 6.46482 GHz -74.65 dBm -60,30 dB -20.30 dB
29.820 MHz 50.000 MHz 200.000 kHz 6.46531 GHz -73.62 dBm -59.27 dB -19.27 dB
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11BE20MIMO_Ant18 6435 52Tone RU37

Spectrum | u%:
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@ 1Rm View
Limit ¢heck PASS
-10 dibfrizes
-20 dBm I
-30 dBm /ll \
-40 dBm
= \\
-50 dBm 7 . =
-60 dBm |""\
-70 dBm ey
N e e e A RIS SSVSUNTPRII RIS
-80 dbm
-20 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.54 dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit |
-50.000 MHz -29.820 MHz 200.000 kHz 5.39611 GHz -73.43 dBm -59.89 dB -19.89 dB
-29.820 MHz -19.880 MHz 200.000 kHz 5.40519 GHz -73.99 dBm -60.45 dB -20.45 dB
-19.880 MHz -10.940 MHz 200.000 kHz 6.41566 GHz -73.11 dBm -59.57 dB -32.06 dB
-10.940 MHz -9.940 MHz 200.000 kHz 65.42506 GHz -46.71 dBm -33.17 dB -33.07 dB
9.940 MHz 10.940 MHz 200.000 kHz 5.44594 GHz -73.99 dBm -60.45 dBb -40.55 dB
10.940 MHz 19.980 MHz 200.000 kHz 5.45434 GHz -73.30 dBm -59.76 dB -32.25 dB
19.880 MHz 29.820 MHz 200.000 kHz 5.45450 GHz -73.56 dBm -60.02 dB -20.41 dB
29.820 MHz 50.000 MHz 200.000 kHz 65.46689 GHz -73.20 dBm -59.66 dB -19.66 dB
i ) | CEEEREE N

Date: 25.MAY.2023 13:36:24

11BE20MIMO_Ant18_6435_106Tone_RU53
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Spectrum Emission Mask Standard: None

Peak Power -12.84 dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -29.820 MHz | 200.000 kHz 6.39202 GHz -72.99 dBm -60.15 dB -20.15 dB
-29.820 MHz -19,860 MHz 200.000 kHz 6.40560 GHz -72.91 dBm -60.07 dB -20.57 dB
-19.880 MHz -10.940 MHz 200.000 kHz 6.41512 GHz -72.02 dBm -59.19 dB -31.19 dB
-10.940 MHz -9.940 MHz 200.000 kHz 5.42506 GHz -42.25 dBm -29.41 dB -29.31 dB
9.940 MHz 10,940 MHz | 200.000 kHz 6.44594 GHz -71.85 dBm -59.01 dB -39.11 dB
10.940 MHz 19.880 MHz | 200.000 kHz 6.45413 GHz -71.71 dBm -58.88 dB -31.55 dB
19,880 MHz 29,820 MHz 200.000 kHz 5.46482 GHz -73.45 dBm -60.62 dB -20.62 dB
29.820 MHz 50,000 MHz 200.000 kHz 6.47592 GHz -72.51 dBm -59.67 db -19.67 dB
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FCC RF Test Report
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11BE20MIMO_Ant5_6535_26Tone_RUO
Spectrum | u%:
Ref Level 0.00 dem  Offset 15.83 dB Mode Auto FFT
Count 100/100
@ 1Rm View
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.11 dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit
-50.000 MHz -29.760 MHz 200.000 kHz 5.49215 GHz -74.36 dBm -57.25 dB -17.25 dB
-29.760 MHz -19.840 MHz 200.000 kHz 5.50525 GHz -74.37 dBm -57.26 dB -17.27 dB
-19.840 MHz -10.920 MHz 200.000 kHz 6.51549 GHz -74.41 dBm -57.30 dB -29.60 dB
-10.920 MHz -9.920 MHz 200.000 kHz 65.52508 GHz -48.50 dBm -31.39 dB -31.29 dB
9,920 MHz 10,920 MHz 200.000 kHz 65.54591 GHz -75.02 dBm -57.91 dB -38.01 dB
10.920 MHz 19.940 MHz 200.000 kHz 5.55483 GHz -74.64 dBm -57.53 dB -29.54 dB
19.840 MHz 29.760 MHz 200.000 kHz 5.96475 GHz -75.12 dBm -58.00 dB -18.01 dB
29.760 MHz 50.000 MHz 200.000 kHz 6.56578 GHz -74.21 dBm -57.10 dB -17.10 dB
i ) BEERERE | I
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-50.000 MHz -29.760 MHz 200.000 kHz 65.48515 GHz -73.56 dBm -61.13 dB -21.13 dB
-29.760 MHz -19,840 MHz 200.000 kHz 6.50533 GHz -73.39 dBm -60.95 dB -21.06 dB
-19.840 MHz -10.920 MHz 200.000 kHz 5.51528 GHz -72.90 dBm -60.46 dB -32.56 dB
-10.920 MHz -0.920 MHz 200.000 kHz 5.52508 GHz -46.05 dBm -33.62 dB -33.52 dB
9.920 MHz 10.920 MHz 200.000 kHz 5.54591 GHz -73.42 dBm -60.98 dB -41.08 dB
10.920 MHz 19.840 MHz 200.000 kHz 6.55474 GHz -73.86 dBm -61.42 dB -33.51 dB
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29.760 MHz 50,000 MHz 200.000 kHz 6.57674 GHz -73.32 dBm -60.88 db -20.88 dB
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-50.000 MHz -29.760 MHz 200.000 kHz 5.48523 GHz -73.24 dBm -60.15 dB -20.15 dB
-29.760 MHz -19.840 MHz | 200.000 kHz 5.50525 GHz -73.49 dBm -60.39 dB -20.39 dB
-19.840 MHz -10.920 MHz 200.000 kHz 6.51628 GHz -71.69 dBm -58.59 dB -31.59 dB
-10.920 MHz -9.920 MHz 200.000 kHz 65.52508 GHz -41.20 dBm -28.10 dB -28.00 dB
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-50.000 MHz -29.760 MHz 200.000 kHz 6.48661 GHz -73.92 dBm -58.46 dB -18.46 dB
-29.760 MHz -19,840 MHz 200.000 kHz 6.50533 GHz -73.98 dBm -58.51 dB -18.61 dB
-19.840 MHz -10.920 MHz 200.000 kHz 6.51544 GHz -74.34 dBm -58.87 db -31.13 dB
-10.920 MHz -0.920 MHz 200.000 kHz 5.52508 GHz -47.84 dBm -32.38 dB -32.28 dB
9.920 MHz 10.920 MHz 200.000 kHz 5.54591 GHz -74.66 dBm -59.19 dB -39.29 dB
10.920 MHz 19.840 MHz 200.000 kHz 6.55412 GHz -74.73 dBm -59.26 dB -31.90 dB
19,840 MHz 29,760 MHz 200.000 kHz 5.56475 GHz -74.66 dBm -59,19 dB -19.20 dB
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-29.760 MHz -19.840 MHz | 200.000 kHz 5.50539 GHz -73.39 dBm -62.10 dB -22.27 dB
-19.840 MHz -10.920 MHz 200.000 kHz 6.51636 GHz -71.69 dBm -60.39 dB -33.47 dB
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